

Date: Jun 10.2020 **Test Report** No. SL619062880856TX Page 1 of 3

LION D.O.O. 37,78400 GRADISKA, **BOSNA I HERCEGOVINA**

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description (A) bonded fabric (One bonding fabric)

Style No. Berry

199 Deep teal Sample Color Jun.06.2020 Sample Receiving

Jun 07,2020- Jun 09,2020 **Date Testing Period**

Test Result(s) : Please refer to the next page(s).

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. HangZhou Branch

Jack Zhang (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction suses defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@spac.com



Test Report No. SL619062880856TX Date: Jun 10.2020 Page 2 of 3

Test Result:

Dimensional Stability To Washing(ISO 5077:2007/ISO 3759:2011/ISO 6330:2012; Procedure No.: 4N; Using Horizontal Axis, Front-Loading Type Machine: Machine Wash At 40°C With 2 Kg Total Dry Mass (Type III (100%Polyester)+Specimen), And ECE(A) Detergent + Sodium Perborate + TAED, Followed By Tumble Dry Low)

Marn	-0.5%	Requirement
Warp	-1.0%	±3%
Weft	-1.070	+3%

Remark: (+) Means Extension (-) Means Shrinkage

Appearance After Washing(ISO 6330:2012; Procedure No.: 4N; Using Horizontal Axis, Front-Loading Type Machine: Machine Wash At 40°C With 2 Kg Total Dry Mass (Type III (100% Polyester)+Specimen), And ECE(A) Detergent + Sodium Perborate + TAED, Followed By Tumble Dry Low)

Pilling And Fuzzing Hair	4-5	Requirement
Any Observed Defects	Satisfactory	Min.3
•	,	Satisfactory

Colour Fastness To Washing(ISO 105-C06:2010 A2S,Single Test, 30 Minutes Mechanical Wash At 40°C In 0.4% ECE Reference Detergent Solution,1g/L Sodium Perborate With 10 Steel Balls)

Change In Shade	4-5	
Staining On Multi-Fiber Stripe	4-5	Requirement
-Acetate	4-5	Min.4
-Cotton -Nylon	4-5	Min.3
-Polyester	4-5	141111.0
-Acrylic	4-5	
-Wool	4-5	

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good.

Colour Fastness To Rubbing(ISO 105-X12:2016)

Dry	4-5	Requirement
•	. •	Min.3-4
Wet	4-5	Min.2-3



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction sixues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document ose not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

**Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307

3-6F, No.4 Building, Husye H-Tech Zone, No.1180. Birl an Road, Birliang District, Hangshou, Zhejiang, China 310052 t (86-571)86791199 f (86-571)87688901 www.sgs.group.com.cn 中国・新江・杭州・滨江区茶安路1180号华业高科技产业园4号楼3-6层 曲路编: 310052 t (86-571)86791199 f (86-571)87688901 e sgs.china@sgs.com



Test Report No. SL619062880856TX Date: Jun 10.2020 Page 3 of 3

Colour Fastness To Drycleaning(ISO 105-D01:2010)

Change In Shade Staining On Multi-Fiber Stripe	4-5
-Acetate -Cotton -Nylon	4 4 4-5
-Polyester -Acrylic	4-5
	4-5
-Wool	4-5

Remarks: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good.

Suggested Care:











*** End of Report ***



f (86-571)87688901 e sgs.china@sgs.com